
February 2009       Madinah STP Expansion- Phase I(Capacity 200,000 m3/day) 

Specifications 

____________________________________________________________________________________ 

 

______________________________________________________________________________ 

Khatib & Alami Section 11 – Process Equipment 

Page 11/1 

SECTION 11 

 

PROCESS EQUIPMENT 

 

TABLE OF CONTENTS 

 
1.1 GENERAL ............................................................................................................................................ 5 
1.2 MECHANICAL FINE SCREENS .......................................................................................................... 5 
1.3 DESIGN CONDITIONS ........................................................................................................................ 6 
[...]
____________________________________________________________________________________ 

 

______________________________________________________________________________ 

Khatib & Alami            Section 11 – Process Equipment 

Page 11/110 

 

F. Penstocks 

 

All the components of the penstocks shall be made of 304L SS  material suitable for corrosive 

services at sewage treatment plants. 

 

The frame shall be made of welded stainless steel sections in accordance to American standard 

ASTM-A-276 type 304L or equivalent approved standard. 

 

The frame guides must be of sufficient length to support the slide fully in the open position.  All 

fasteners of the frame shall be made of stainless steel type SS 304. 

 

The sliding door of the penstock shall be made of stainless steel type SS 304L reinforced sheet 

to ASTM-A-276 or equal.  The sliding door shall not deflect more than 1 to 1000 of the gate 

span under maximum hydraulic head. 

 

The operating stem of the penstock shall be made of stainless steel type SS 304 with ample 

cross section to prevent distortion and shall be capable to withstand twice the rated output of a 

sudden manual operation force of 20 kg. pull.  The stem shall be supported by stainless steel 

brackets at maximum 2.5 m interval distance. 

 

The fixed sealing and sliding faces of the penstock shall be made of ultra high molecular weight 

polyethylene and shall provide a low coefficient of friction between the sliding surfaces. 

 

The penstock shall be fixed to concrete by stainless steel anchor bolts type SS 304 to ASTM-A-

276. 

 

The penstock shall be of the rising spindle / stem type.  It shall be suitable to withstand hydraulic 

differential head of 10 m. 

 

Whenever required, the penstock shall be equipped with pillars, foot brackets and stem / spindle 

guides and brackets as well as wall thimbles .  The gate shall be provided with geared lifting 

devices, crank operated, with two speed lift ratios 4:1 and 2:1.  The lifting device shall include 

thrust ball bearing above and bellow the lifting nut.  The bevel and spur gears shall be driven by 

steel pinion shaft with needle bearings.  The fully enclosed housing of the lifting device shall be 

made of cast iron and pedestal bases are cast iron.  The crank shall be removable with fitted 

handgrip.  Lubrication nipples shall be fitted to the device.  Stem cover of clear plastic type shall 

be supplied with each device along with a locking device. 

 

Unless otherwise indicated, channel penstocks shall have flush bottom rails and sealing strips. 

 

Hand-lifting penstocks and disk valves shall be as above described except that, instead of being 

operated through spindles, they shall be operated by lifting handles complete with easing-off 

devices and self-sustaining device. 

 

Where penstocks are to be of laminated construction they shall be constructed in a form similar 

to those manufactured of stainless steel but the frame and door shall be constructed of steel with 



February 2009       Madinah STP Expansion- Phase I(Capacity 200,000 m3/day) 

Specifications 

____________________________________________________________________________________ 

 

______________________________________________________________________________ 

Khatib & Alami            Section 11 – Process Equipment 

Page 11/111 

nylon, cellular polymer and rigid compressed composite plastic laminar sheets enclosing a steel 

matrix completely sealed against water and against corrosion.  The seals may then incorporate 

low friction plastic and expanded neoprene strip.  All fasteners used shall be manufacture in 

stainless steel. 

 

G. Hand Stops and Stop Logs 

 

Hand-stops and stop-logs shall be easily hand operated and shall be controlling the flow of 

sewage at the inlet structure channel.  They shall be made mainly or light weight material with 

high strength value with non-corrosive characteristic. 

 

Hand-stop shall be made of light weight high strength door, stainless steel frame, stainless steel 

fasteners and sealing arrangement that will provide no leaking and no corrodible surfaces.  Two 

stainless steel lifting handles shall be bolted to the door for lifting purposes. 

 

Stop-logs isolators shall be made of light-weight high strength materials logs, of stainless steel 

frame and sealing arrangement that will provide no-leak, no-corrosion.  Also two log lifting tool 

shall be provided with each unit. 

 

15.2.3 MOTORIZED VALVES AND PENSTOCKS 

 

A. Electric motor actuator shall be provided for those valves, weirs or penstocks needing remote or 

automatic operation. 

 

B. Gate valves and penstock shall be manufactured as previously specified.  Indicators shall be 

provided to show the position of valves.  The drive units shall be of the best geared crank type 

actuators, with simple manual-auto selection facility (manually in the event of power failure). 

 

C. The electric drive motors shall be squirrel cage stator built integrally with the actuator and with 

operating speed compatible with the type of valve and generally less than 50 r. p. m. 
 

D. The construction shall allow quick and easy removal of the motor stator and / or rotor for 

replacement. 
 

E. There shall also be provision for the motor to reach maximum speed before taking up drive so as 

to give hammer blow for unseating stuck valves. 
 

F. Proper lubrication shall be provided for all gears and shaft bearing.  The entire unit shall be 

watertight and flame proof construction.  The actuators shall be fitted with a mechanical position 

indicator with graduated dial showing the position of the valve door. 
 

G. The operation of the motorized valves and penstocks shall be by manual switching of the motor 

starters situated adjacent to the valve (locally) and from the main control panel at the control 

building.  A selector switch shall be fitted near the valve for local/remote operation selection. 

 

H. Also indicating lamps for all motor operated valves at the main control panel showing the status 

and valve door shall be provided. 
 

I. The whole of the equipment comprising the motorized valves and weirs shall be suitable for the 



February 2009       Madinah STP Expansion- Phase I(Capacity 200,000 m3/day) 

Specifications 

____________________________________________________________________________________ 

 

______________________________________________________________________________ 

Khatib & Alami            Section 11 – Process Equipment 

Page 11/112 

duties described or required and for the site climatic conditions. 
 

15.3 EXECUTION 
 

15.3.1 VALVES INSTALLATION AND APPURTENANCES 
 

A. The Contractor shall install valves as nearly as possible in the positions indicted on the Drawings 

in consistent with the convenience of operating the crank or wrench.  Valves shall be erected in 

their positions free from all distortion and strain during handling and installation. 
 

B. All valves items shall be carefully inspected for defects in workmanship and material.  All debris 

and foreign material to be cleaned out of valve openings and seats.  All operating mechanisms 

shall be operated to check their proper functioning and all nuts bolts to be checked for tightness. 

 Valves and other equipment which do not operated easily or are otherwise defective shall be 

repaired or replaced at the Contractor’s expense. 
 

C. Valve shall be supported adequately matching the manufacturer’s instructions.  A permanent 

type gasket of uniform and adequate standard thickness shall be provided between flanges of 

valves and between penstocks and their wall thimble. 
 

D. Valve floor stand shall be crank-operated as required or as suitable for applicable.  Floor stands 

with crank-operator or hand wheel operating type shall have single or double gear reduction 

depending on the lifting capacity so that the maximum pull on the crank-operator or hand wheel 

(or T-Wrench) should not exceed 15 kg. 
 

E. Gears, where required shall be steel with mechanical cut teeth designed for smooth operation.  

The pinion shafts on crank-operated floor stands, either single or double ratio, shall be 

supported on tapered roller bearings or other approved bearings.  All components shall be 

totally enclosed in a cast-iron case.  All components shall be totally enclosed in a cast-iron case.  

Lubricating nipples to be provided for the lubrication of all gears and bearings. 
 

F. Floor stands shall include a cast-iron pedestal with the input shaft or hand wheel centerline at 90 

cm approximately above the operating floor.  An arrow with the word open shall be cast on the 

floor stand indicating the direction of rotation to open.  Cranks on crank-operated floor stands 

shall be removable.  It is necessary that floor stands shall be provided by the valve manufacturer 

wherever the valve shall require a floor stand. 
 

G. T-handle operating wrenches shall be provided in the number of lengths necessary for operation 

of all valves in the chambers by operators of average height, working at normal positions. 
 

H. Also in valve chambers, floor boxes (ceiling drive) made of cast iron shall be installed, and shall 

be suitable for installation in a concrete floor.  The top of the cover shall be flush with the top of 

the box cover to indicate the direction of turning to open the valve. 


	1.1 GENERAL
	1.2 MECHANICAL FINE SCREENS
	1.3 MATERIALS
	1.4 DESIGN CONDITIONS
	1.5 MATERIALS
	1.6 CONSTRUCTION
	1.7 DRAWINGS & DOCUMENTS
	1.8 OWNER'S MANUAL
	1.9 SCREENING CONVEYOR
	2    SCREENINGS COMPACTOR
	2.1 GENERAL
	2.2 DESIGN AND OPERATING
	2.3 CONSTRUCTION
	2.4 SPARE PARTS
	2.5 MANUFACTURERS
	2.6  EXECUTION

	3   GRIT AND GREASE REMOVAL CHANNELS
	3.1 GENERAL
	3.2 PRODUCT
	3.2.1 GENERAL
	3.2.2 INLET
	3.2.3 VELOCITY AND DETENTION
	3.2.4 GRIT WASHING
	3.2.5 DEWATERING
	3.2.6 WATER
	3.2.7 GRIT HANDLING
	3.2.8 DEGRITTING AND DEGREASING TRAVELING BRIDGE
	3.2.9 BRIDGE AND PUMPS
	3.2.10 AERATION
	3.2.11 AIR MANIFOLD AND DIFUSERS
	3.2.12 FLOW CONTROL BAFFLES
	3.2.13 POWER SOURCE
	3.2.14 ORGANICS RETURN PUMP
	3.2.15 SUBSIDARY OPERATIONAL PANEL
	3.2.16 MAINTENANCE AND OPERATION
	3.2.17 SAMPLING
	3.2.18 FLOW MEASUREMENT AND CONTROLS
	3.2.19 MANUFACTURERS

	3.3 EXECUTION
	3.3.1 EQUIPMENT INSTALLATION
	3.3.2 MANUFACTURER’S REPRESENTATIVE
	3.3.3 FIELD TRAINING


	1 GRIT CLASSIFIERS
	3.4 GENERAL
	3.4.1 WORK OF THIS SECTION
	3.4.2 QUALIFICATIONS
	Manufacturer


	3.5 PRODUCTS
	3.5.1 EQUIPMENT REQUIREMENTS
	3.5.2 EQUIPMENT FEATURES
	3.5.3 NAMEPLATES, TOOLS, AND SPARE PARTS
	3.5.4 MANUFACTURERS

	3.6 EXECUTION
	3.6.1 GENERAL
	3.6.2 FIELD TESTING


	4   AERATION TANKS
	4.1 GENERAL
	4.2 CONSTRUCTION
	4.3 INSTRUMEMNT & CONTROL

	5 POSITIVE DISPLACEMENT AIR BLOWERS
	5.1 WORK OF THIS SECTION
	5.2 AIR  BLOWERS OPERATION
	5.3 Blower Package Accessories
	AIR BLOWER PERFORMANCE


	6 FINE BUBBLE DIFFUSER SYSTEM
	6.1 GENERAL
	6.2 SHOP DRAWINGS AND SAMPLES
	6.3 FACTORY TESTING
	6.4 PRODUCTS
	6.5 EXECUTION
	6.5.1 INSTALLATION
	6.5.2 FIELD TESTING


	7 SUBMERSIBLE MIXERS
	7.1 GENERAL
	7.1.1 WORK OF THIS SECTION
	7.1.2 FACTORY TESTING
	7.1.3 FIELD TESTING

	7.2 PRODUCTS
	7.2.1 SUBMERSIBLE MIXER
	7.2.2 COMPACT SUBMERSIBLE MIXER
	7.2.3 MOTOR
	7.2.4 MOUNTING ASSEMBLY
	7.2.5 POWER ASSISTED CRANE
	7.2.6 ACCESSORIES
	7.2.7 TOOLS AND SPARE PARTS

	7.3 EXECUTION
	7.3.1 INSTALLATION


	8 CIRCULAR, CENTER FEED CLARIFIERS
	8.1 GENERAL
	8.2 PRODUCT
	8.2.1 DESIGN CRITERIA
	8.2.2 SCRAPER EQUIPMENT

	8.3 SCUM COLLECTION SYSTEM
	8.4 WALL CLEANING
	8.5 PIPING SYSTEM
	8.6 TELESCOPIC VALVE
	8.7 SLUDGE BLANKET SENSOR
	8.8 EXECUTION
	8.8.1 EQUIPMENT INSTALLATION
	8.8.2 MANUFACTURER’S REPRESENTATIVE
	8.8.3 FIELD TESTING


	9 SLUDGE HOLDING TANKS
	9.1 GENERAL
	a. CONSTRUCTION
	9.2 HYDROGEN SULFIDE MONITORING SYSTEM

	10 TERTIARY FILTRATION
	10.1 INTENT OF SECTION
	10.2 GENERAL AND PROCESS DESCRIPTION
	10.3 DESIGN DATA
	10.4 FILTER BED CONSTRUCTION
	10.5 INFLUENT FLOW CONTROL
	10.6 BACKWASH
	10.7 BACKWASH WATER PUMPS
	10.8 Filter Backwash Pumps
	10.9 FILTER AIR SCOUR BLOWERS
	10.10 FILTER MEDIA
	10.11 PLACING OF FILTER MEDIA
	10.12 FILTERED EFFLUENT DISPOSAL
	10.13 PIPEWORK AND VALVES
	10.14 MONORAIL HOISTS
	10.15 ELECTRICAL WORKS
	10.16 SUBMERSIBLE SUMP PUMP

	11 ULTRAVIOLET DISINFECTION SYSTEM
	11.1 Description of Work
	11.2 Operating Criteria for the UV System
	11.2.1 System Specification
	11.2.2 Performance Requirements
	11.2.3 Design Parameters

	11.3 System Manufacture and Construction
	11.3.1 UV Lamps
	11.3.2  UV Lamp Assemblies
	11.3.3 UV Modules

	11.4 Wiping System
	11.5 UV Monitoring System
	11.6 Water Level Control with a downward opening penstock
	11.7 Electrical
	11.7.1 General

	11.8 System Control Enclosure(s) (SCE)
	11.9 Main Incomer Enclosure (MIE)
	11.10 Junction Box (JB)
	11.11 The Electronic Ballasts
	11.12 Control and Instrumentation
	11.13 Spare Parts and Safety Equipment
	11.14 Installation, commissioning and training

	12 CHLORINATION SYSTEM
	12.1 GENERAL
	12.2 PRODUCTS
	12.2.1 GENERAL
	12.2.2 TRANSFER PUMPS
	12.2.3 METERING PUMPS
	12.2.4 PREPARATION/FEED TANKS
	12.2.5 MIXERS
	12.2.6  PIPING, VALVES, AND FITTINGS
	12.2.7 CHLORINE RESIDUAL MEASURING & CONTROL APPARATUS
	12.2.8 CHLORINE RESIDUAL RECORDER
	12.2.9 SAFETY
	12.2.10 INSTALLATION

	12.3  EXECUTION
	12.3.1 GENERAL
	12.3.2 FIELD TESTING


	13  SLUDGE DEWATERING SYSTEM
	13.1 GENERAL
	13.1.1 SCOPE
	13.1.2 PROCESS DESCRIPTION

	13.2 PRODUCT
	13.2.1 SLUDGE – POLYMER DOSING SYSTEM
	13.2.2 CENTRIFUGE
	13.2.3 CONVEYORS
	13.2.4  THICKENED SLUDGE PUMPS (PROGRESSIVE CAVITY PUMP)
	13.2.5 DRY LIME FEEDING SYSTEM
	13.2.6 CONTROL VALVE
	13.2.7  FLOW METER
	13.2.8 PIPING
	13.2.9 WASHWATER SUPPLY SYSTEM

	13.3 EXECUTION
	13.3.1 INSTALLATION
	13.3.2 FIELD TESTING


	14 PUMPS
	14.1 GENERAL
	14.1.1 GENERAL REQUIREMENTS

	14.2 PRODUCTS
	14.2.1 SEWAGE AND SLUDGE SUBMERSIBLE PUMPS
	14.2.2  TREATED WATER PUMPING SETS
	14.2.3 UTILITY WATER PUMP SET


	15  MECHANICAL PIPING – PROCESS
	15.1 GENERAL
	15.2 PRODUCTS
	15.2.1 PIPES, FITTING AND JOINTS
	15.2.2 VALVES
	15.2.3 MOTORIZED VALVES AND PENSTOCKS

	15.3 EXECUTION
	15.3.1 VALVES INSTALLATION AND APPURTENANCES



